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Inspection Certificate (EN10204 3.1)

CUSTOMER : TACHEN INTERNATIONAL, INC
PO. NO. @ L71858

MPS. NO. 1 N/A

PROJECT NAME @ N/A

SPECIFICATION :

ASTM ALB2Z FIDM/F3ML-17
ASME SA1B2 FI04/FI04L-20 7ED

B recy

Felix Metal Tech Co., Lid.

Bar Handel, Loy Kiem Commong, Thuy Nguyen
Dist, 1121 Phong |, Vistnam

TEL : + B4 31 3692 194 (REP.)

CERTIFICATE NG, ¢ FY1R0620-00F

PAGE: 1 0QF |

DATE : 201B-06-20

FTV-F-QM-027 / inspeclion certificale (en10204 3.1) rev.0 / 2014-12-26

Tensjon Test ¥1
Impact Test:
Lot No. Slze of Handdness
.. Specimen Y.S. T.5, E.L R.A. Test Temp, °C
Description e D [GL Notch mmy
. Spec. mm | mm MPa Ya % HEW 1

|5} Oy Min, 1251 50 205 515 30 50 Min. Avg.
F 4 {£A) May.
i 13 #150 BL RF an 105 C20M24 T 125 50 30319 580.3 60.4 736
o T LV O —— SIS, SREES SRR SR e S Lt << BLANKf>
z:
Qu
3 TOTA. 10§
g Y oo Heat Treatment *4 Chemical Composition{%b) *3
E;&o g § : 1050°C x 2.0 hrs, WC Heat No Spec| C Sl Mn P 5 NI Cr | Mo | Cu v Wb Al N
W5 5 T Min .00 | 18.00
’z';: - Max.| 0.03 | 1.00 | 2.00 j0.045} 0.030] 13.00| 20.00 Q.10
=-ay Remark H10275 W [0.015] 0.45 | 1.86 [0.037]0.028] 8.26 | 18.30 0.00
Zz %o - Country of Melting: INDIAf E.A.F +V,0.D
% : M} - Country of forglny: VIET NAM Dintension & Visual ut MT PT
O ugE
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o a2 (ASME B16.5-2033) NiA /A N/

&3

aT

S

I - :{; Abbreviation

. BF | +1 Tension Test: ¥.5. = Yield Strength, T.5. = Tensile Slrength, E.L. = Elongation, R.A. = Reduction of Aren, G.L. = Gauge Langth(mm), D. = Diameter{B]) ﬁi;x

gh: 2 *32, Loeatlon : L = Longitudina, Tr = Transverss, T = Tangentiat, R = Radiol ’6"/‘"‘" ‘o

ﬁ <+ [ +3. Chemical Composition : H = Haat Analysls, P = Product Analysis , Ly g

ag a *4. Hent Treatment : N = Normalized, A = Annasted, Q = Quenched, T = Tempered, § = Solutlon Treated, S.R. &= 5trass Relieved, A.C, = Air Cooled, W.C. = Water Coslegd,#, .durnacu Codjéd
o g ST | *5.CE:C+Mn/BH{CriMosV)/E+(NI+Cu)/15 'u “<ELIX =4 /
o oLa c.\ reen o 40|
& o We hereby certify that the material herein has been tested, inspected %, A
g v33 d satisfied in accordance with the above specificati Cimg— Lol
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